5000 SERIES
TRACTORS
ILLUSTRATED
PARTS

LIST

Form Mo, 32810 (6-80)

Printed in U.5.A. %




TO CONTINUE ITS PROGRAM OF QUALITY AND DESIGN IMPROVEMENTS, THE MANUFACTURER
RESERVES THE RIGHT TO CHANGE SPECIFICATIONS, DESIGNS AND PRICES WITHOUT NOTICE AND
WITHOUT INCURRING OBLIGATION. THE MANUFACTURER ALSO RESERVES THE RIGHT TO SHIP
WITHOUT NOTICE AND WITHOUT INCURRING OEBLIGATION,

G GRAVELY

Gravely Division, McGraw-Edison Company
One Gravely Lane, Clemmong, NC 27012




5000 SERIES
TRACTORS
ILLUSTRATED
PARTS

LIST

Form No. 32810 (6-80)
Printed in LL.S.A.

TABLE OF CONTENTS

Page
Whool AssSemMBIISS «ivwmvmmme i e b s e e S s e TR T e e 1
TranNEMIBSION: i i sss v s iae R R S R R e S 2
Standard Differential . ... e i e e s e e 4
N T S A L i i T B T S oA M S e o A T S &
Frame For Models 5200, 5210 and 5240 . vuic i i viie e saiin imidv dssan s s e b da sa B
Frame For Models 5260, 5265, 5460, 5645, 5660 and 5665 ....... ... cciiviiviiiinunnas 10
LT 1 (o ] - U 12
Be PO AT T BEIB v st i i o B B i w  a  E  a 14
Engine-and Exhapst System .uovcomai o maasi S s i s s s s 15
Elactric System B285 Bnd SBBS . . .. .o iy iiss v v sans st anasasssntiensanis 16
Electric System 5260, 5480 and 5660 .. .. ...oitt ittt it i e 17
Wiring Diagram 5280, 5480 And SO0 .« . v wswwiwmes s ines wissin e s s e i s 18
Wiking-Diagram 5265 and SBBS ...uuesvisinsima siriiisd el E e e e 18



WHEEL ASSEMBLIES

ITEM WO. PART HD. GTY. DESCRIPTICH
1 22507 1 Hub, Whool
2 22512 2 Spacer
3 22502 1 Kut, 3/4=10 Light Thin Hex
4 124529 3 Hut, Jam; 3/8-16 Hex
5 12674 1 Digc, Inner, Wheel
1 11845 1 Tube, 500 x 8
T 13838 1 Tire, Tractor; Diamond Tread
13835 1 Tire, Tractor; Ground Grip
18762 1 Tire, Semi-Prneumatic; 16 x 5W x 3 Firestone
. a 12673 1 Disc, Wheel
a9 4286218 3 Bolt, Hex: 3/B-16 x 5/8
180120 3 Bolt, Hex: 3/8-16 x 750
1a 10141 1 Rasembly, Supar Grip Wheel
10142 1 Assesbly, Diamond Tread Wheel
195563 1 Tire, Wheel Assembly; 18 x 6.50-8
21221 1 Wheel, Semi-Pneumatic Assembly
h 11 120382 i Washer, Lock: I/B 8P
| 12 23267 1 Rim, 18 x §.50-8
1 13 180175 4 Bolt, Hexy 1/2=13 x 1.25
| 14 11191 1 Assenbly, Valve Stem
| 15 15222 1 Tire, Rear 408
16 232&8 1 Assemhly, Wheal: 18 x B.50 x B
17 438507 4 Hut, Lock; 1/2-13 Washer Insert
i3 22551 1 Hub, 7" Wheel
ia 131017 1 Washor, PFlat; .B12 x 1.469 x .134 1

R e R S R s



TRANSMISSION

i o
ITEM NO. PART NO. QTY. DESCRIFTION
1 11183 1 Spacer, Rear
2 11182 1 Gear, Rear Ring
3 12644 2 Assambly, Clutch Cup
4 11184 1 Fod, Rear LH. Clutch Slide
5 11185 1 Rod, Rear A.H. Clutch Slide
B 11181 3 Balt, Orbit Gear
7 11342 | Mut, Lock: 5/18-18 L.H. Thread
& 11179 3 Assembly, External Orbit Gear
k| 11178 1 Spacer, Pin
10 11174 3 Fin, Hi-Lo Orbit Gear
1 1177 -] Bushing, .501 x 627 x 485
12 11178 3 Aszzembly, Intarnal Orbit Gear
13 11172 1 Bushing, .T37 x B7T x 682
14 1117 1 Assembly, Planet Gear Carrier
| 13 111649 1 Bushing, 1.231 x 1.502 x 1.312
16 11168 1 Aszembly, Ring Gear and Bushing
17 12645 1 Piate, Rear Thrust
18 10628 1 Chasis
14 10817 1 Plug, Cil Fiiter
[ 20 10663 4 C-Ring; .750 % 1.00
[ 21 10618 4 Bushing, . 750 x 1.002 x 625
22 124545 2 Kay, Woodruff; 125 x 625 Hard
23 10825 2 Shaft, Actuating
2 24 12694 4 Washer, Flat; 265 1.250 x 063




ITEM MNO. PART NO. QTY,

180016
10090
10389
22484
21242
21241
21243
11841
12332
12333
12635
12883
12648

180018
12633
12837
14523
12587

1203875
18662
12630
12640
12655
12643
12658
12657
12656
12636
12632
10622
12677
12678
12654
14821
12501
13456
11288
12660

180083
16318
10686
23034

418455
12601
10688
12320

102581

181618
12871
19918
12857
12870

187147
14922
14615
10586
12123
12122
20822
22480
22482

125338
21384
12668
21383

180173
22479
11883
11227
22483
11283

120378
24824

137
11802
22481

13108

100 180132

101 120382

102 50658

103 180735

BEESER

LERBEUEREHRYUE

SEUGLRER

w
=

=R e e B s R b R R

2

RECR AR R R B ETRRTEER

#thdd,‘uuu_ﬁd,‘imu#_._.m_._._._.MA_._.MM_._.mmNu_-_h_._...pw_-._h_......_._._._._._-_nmmmm_nmm_nmmumnu_n-n.—u-n-l-n-nunh

BESCRIPTION

Baolt, Hex; 1/4-20 x .50

Cup, Roller Bearning

Cone, Roller Bearing

Assembly, Clutch Attachment
Weldment, B-Laad Warm
Weldment, 4-Lead Warm
Weldment, 8-Lead Worm

Ring, Steel Retaining: 878 x 1.500 x 300
Cone, Roller Bearing

Cup, Reller Bearing

Mut, Bearing Adjustment
Spacer, Spring Pin Plate

Mut, Adjusting

Bolt, Hex: 1/4-20 & B25

Plate, Front Pin

Gear, Sun Pinion Spur
Assembly, Quill and Bushing
Casting. Advance

Mut, Hax; 1/4-20

Bushing, 875 x 1.000 x 2

Gear, Orbit Spur

Pin, Fwd-Rev Oroit Gear Steal
Spacer, Front Pin

Bol, Spacer (Right Hand)

Boli, Reverse ldler

Bushing, Reverse |dier; 375 x 685 x 516
Gear, Reverse Idler Spur

Cup, Gear

Gear, Internal Spur

Assembly, Dipstick

Rod. LH. Clutch Slide

Bod, A H, Clutech Slide

Caone, Reverse Gear

Azsembly, Thrust Bushing
Gaskel, Chassis Fromt

Pim, Rl

Shaft, Pinion

Dag, Attachment

Bolt, Hex; 5/16-18 x 2-1/4
Gasket. Shipper Shafi

Shaft, Shipper

Guide, Shippar Shaft

Mul, Leck; 5/16-18 Washer Inserl Hex
Block, Trunnion

Bady, Shipper Shaft

Dowel, Shilter Body

Secrew, Set; 3/8-16 x 1/4 Hex Socket
Balt, Hex; 5/18-24 x 1-3/4
Spring

Mut, Lock 5/8-24

Plate, Dog

Washer, Friction

Bolt, Hex 5/16-18 x 3.50
Assembly, Fwd-Rev Planatary
Assembly, Hi-Lo Planetary
Guide, Dipstick

Spacer, Shipper Shalt Guide
Arm, Shifter

Spacer, Strap

Plate, Drive

Shaft, Quick Hitch

Muat, Jam; 5/16-24

Assembly, Fwd-Rev Lever
Plata, Back

Assambly, Hi-Lo Lever

Bolt, Hex: 1/2-13 x1

Siwud, Quick Hitch

Bguring. Thrust: 1.012 x 1.750 x .125
Bearing, Needie; 1.000 x 1.250 x 2.000
Adapier, Quick Hitch

Bearing, Ball; 1.000 x 2.000 x 562
Mut, Hex; 1/2-13

Stud, Quick Hitch

Washer, Flat: 812 x 1.469 x 134
Pin, Klik

Pin, Quick Hitch

Washer, Flat; (656 x 1.312 x 0895
Bolt. Hex; 3/B-16 x 2-1/4
Washer, Lock; 3/8 5P

Gaska

Baolt, Hex; 1/2-13 x 1

NOTE: Cirgle "A" Pertains to Commaercial Tractors Only

——_—‘



STANDARD DIFFERENTIAL




ITEM NO. PART NOD. QTY.

1 22505 2
2 6708 2
3 12556 1
4 13497 1
13488 1
5 271089 1
B 22506 1
7 G709 2
8 22504 2
g 12131 2
0 12130 2
11 120368 4
12 138538 4
13 181623 &
14 22502 2
15 22807 2
16 180120 8
17 #2512 2
18 2250 2
19 22503 2
20 2050 2
21 22497 2
2 12596 2
23 12585 2
24 22483 2
25 180173 11
26 13624 1
a7 120386 1
28 12554 1
29 120364 10
30 22485 2
31 12587 2
az 1317 2

DESCRIPTION

Black, Drive

Gear, Spider Beval

Pim, Spider Pinion

Gerar, 4-Lead Worm

Gear, 6 Start Worm

Key, Woodruff, 125 x 375 Hard
Seal, Oil; 1188 x 2.000 = 230
Gear, Dilferential Bevel
Housing, Ditferantial

Cone, Rolier Baaring

Cup, Aolker Beanng

Mut, Hex: 5/16-24

Washer, Lock: 5/16 Int. Taoth
Bolt, Hex; 5/16-24 x 2-3/4

Mut, 3/4-10 Light Thin Hex

Hub, Wheel

Bolt. Hex; 3/8-16 = .750

Spacer

Spacer

Plate, End

Bearing, Ball; 1.000 x 2.000 x 562
Ring. Retaining; 2.000 Bore
Shim, Axle Housing, 020

Shim, Axle Housing; 005

Axle, Straight

Bolt, Hex: 1/2-13x 1

Boit, Hex; 1/2-13 1 1 Nylon Insert
Washer, Fiat; 500 x 1.062 x 035
Washer, Qil Drain

Washer, Lock; 1/2 5P

Houging, Axle

Gaskel, Axle Housing

Washer, Flat; 812 x 1.469 x 134




SWIFTAMATIC DIFFERENTIAL




==

ITEM WO. FART MO. TV,
1 15733 q
2 15734 4
3 6741 4
4 6702 2
5 141234 3
& 6708 4
T &709 2
] 18604 12
9 18605 2

10 15729 1
11 15732 1
12 22498 1
13 22512 2
14 120393 1
15 6703 2
1s 6714 3
17 12126 L
18 12131 1
19 12130 1
20 180120 ]
21 22501 2
22 22503 2
23 11293 2
24 22497 2
25 12506 2
26 22500 2
27 6723 1
28 13624 1
29 120396 1
30 12594 1
31 22493 2
iz 180173 11
33 120384 11
34 22495 1
s 12597 2
6 12595 2
a7 12596 2
38 419455 1
L] 6724 1
40 6743 1
al 10682 1
az 6739 1
43 6740 1
a4 22496 1
a5 12501 1
1 12500 1
47 22502 2
a8 22507 2

22551 2
a9 11632 1
50 6719 1
51 11156 1
52 22494 1
53 12707 1
54 6734 1
55 10505 1
56 6732 1
57 a67il 1
58 419454 1
59 24382 1
&0 24183 1
&1 10681 1
[-F 124925 2
&3 10880 1
64 120394 2
&5 120392 1
&6 131017 2
&7 22499 1
&8 6742 2

DESCRIPTION

Ring, Retaining; .750 Shaft
Spacer, .765 x 1.245 x .200
Bearing, Weedle Thrust; 752 = 1.240 x .078
Gear, Differential Shifting Bevel
Pin, Dowel; .375 x .375

Gear, Spider Bevel

Gear, Differcntial Bewvel

Bolt, Special; 5/16-18

Wire, Balt

Gear, Worm B Start

Pin, Spider

Shifter, Splined Finped

Spacer

Washer, Flat; .344 x .6H8 x .085
Gear, Finned Bayal

Pin, Dowel; .375 % .500

Housing, Pinned

Cone, Roller Bearing

Cyp, Eoller Boaring

Bolt, Hex; 3/78-16 x .730

Spacer

Plate, End

Bearing, Ball; 1.000 x 2.000 x .5362
Ring, Retaining; 2.000 Bore

Sgal, Oil: 1.188 x 2.000 x .250
Race, Thrust; 2.002 x 2.740 x 0131
Arm, Shifter

Bolt, Hex: 1/2-13 = 1 Hylon Insert
Washer, Flat; .500 x 1.062 x ,095
Washer, Cll Drain

Axle, Straight

Bolt, Hex: 1/2-11 x 1

Washer, Lock; 1/1 5P

Housing, Axle

Gasket, RAxle Housing

Shim, Axle Housing; .005

Shim, Axle Housing; .020

Wut, Lock; 5/lé=18 Washer Insert Hex
Bushing, Wylen: .375 x .503 x .875
Race, Bearing Thrust; .060

Spring; Compression; 2 x .720 x 15.5 LB in
Shim, Clutch Werm Gear; .005

Shim, Clutch Worm Gear; .020
Houelng, Clutch

Cane, Boller Bearing

Cup, Foller Bearing

Mut, 3/4-10 Light Thin Hex

Huly, Wheel

Hub, 7" Wheéel

Clutch, Shifting

Yoka, Shifting

Clutch, Stationary

Housing, Axle; Z=-Speed

Washer, 0il1 Strainer Nue

Bolt, Stationary Clutch

Pivot, Staticnary

O=Fing; .438 = .625 x .094

Pin, Clutch 5liding

Hut, Lock: 1/4-20 Washer Insert
Bushing

Balt, 1/4-20 % 3=1/4 Grade 8 Plated
Spring, Extensiony 2.50 x .62 x 5.8 LE/in
Wut, Jam; 3/8-24 Hex

Bracket, 2-5peed Spring

wWasher, Flat; .406 x .812 x .065 LBSin
Washer, Flat; .28l x .625 % .065
Washer, Flat; .B12 = 1.46%9 x .134

Pin, Spider
Race Baarng Thrus) 080

Circle "A"™ Pertains to Tractor Models
5240, 5260, 5460 and 5660




FRAME FOR MODELS
5200, 5210 AND 5240

28

15




ITEM MD. TFART W), QTY.

Lol SO P

10
11
12
13
14
15
16

18

19

10405
248%4
13457
180126
456004
24844
24843
21028
10643
180132
10933
10653
120371
180018
24751
11942
120394
12117
24571
24572
24766
24579
24580
21027
18170%
159341
12458%
121574
18183
427254
421872
10671
271547
10658
24588
10996
419454
10684
180134

el e I T R e e e e O e - B

HOTE: Item Numbers 13,
Modal 5240

DESCRIPTICH

Cotter, Halr Pin

Stand, Weldmenk

Handle, Adjusting

Bole, Hex; 3/8=16 = 1.50

Wut, Leock; 3/B-16 Washer Insert Hex
Hitch, Weldment; & H.P.

Hitch, Weldmenty 10 & 12 H.P.
Stud, Hood

Support, Tube

Bole, Hex; 3/8=16 = 2=-1/4

Stop, Rod

Brace, Handle

Wut, Hexm; 1/2-20

Bolt, Hex; 1/4-20 x .625

Fanel, Instrument Manual

Bar, FRight Handle

Washer, Platp; .406 = 812 = .065
Fivot, Hood

Stripe, R. H. Side Consumer Walker
Stripe, L. H. Side Consumer Walker
Decal, Model 5210

Decal, Model 5200

Dacal, Hodel 5240

Hood, Commercial

Bolt, Hexy 1,/2-20 % 2

Screw, Mach: 6-32 x 5/B Pan HD C-Recesa
Hut, Hex: 5/8=11

wWasher, Lock; 5/8 SP

Bammper

Wut, Mach Lock; 6=32 Washer Insert
Washer, Flat; .656 x 1.250 x 100
Grip, Hand

Bolt, Hex; 5/8-11 = 1-1/2

Bar, Left Handle

Decal, Gravely Logo

Brace, Instrument Panel

Mut, Lock: 1/4-20 Washer Insert
Retainer, I-Speed Contral

Bolt, Hex; 3/8-16 = 2=1/2

12, 33, 34, 34 Pertaine to Tractor



FRAME FOR MODELS
5260, 5265, 5460, 5645, 5660 AND 5665




—

ITEM NO. PART NO. QTY. DESCRIPTION

1 120392 2 Washer, Flat; 281 x 625 x 065

2 456004 & Mut, Lock; 3/8-16 Washer Insert Hex

3 160556 2 Screw, Mach; 1/4-20 = 1 Pan HD

4 180128 2 Bolt, Hex; 3/8-18 x 1-1/2

5 24844 1 Hitch, Weldment; 8 H.P.
24843 1 Hitch, Weldment; 10 & 12 HF,

G 271547 1 Boit, Hex: 5/8-11 x 1-1/2

7 421879 1 Washar, Flal: 858 x 1.250 x 100

B 158341 4 Screw, Mach; 6-32 x 5/8 Pan HD C-Recess

=] 18183 4 Bumper

10 427254 4 Mut, Mach Lock; 5-32 Washer Inserl

11 1203064 2 Washer, Flat, 406 x 812 x 085

12 24743 1 Instrument Panel, Commarcial
24744 1 Instrumenti Paneal. Consumer

13 181705 2 Baolt, Hex; 1/2-20 x &

14 124589 1 Mut, Hex; 5/8-11

15 121574 1 Washer, Lock; 58 SP

16 31620 4 Cover 1.0 % 125 x 1.0

17 419454 3 Mut, Lock; 1/4-20 Washer Insert

18 120371 2 MNut, Hix; 1/2-20

19 10756 1 Cap, Gas Tank

20 10636 1 Assembly, Fuel Tank

21 180132 1 Bolt, Hex; 3/8-16 = 2-1/4

32 10650 1 Hood

2 10655 2 Brace, Handie

24 10933 1 Stop, Rod

25 13100 2 Washer, Lock; 7/16 SP Heavy

2] 180149 2 Balt, Hex: 7/16 x 1-1/2

e 10643 2 Support, Tube

28 180129 2 Baolt, Hex; 3/8-16 x 1-7/8

23 10637 1 Weldment, Fuel Tank Bracket

0 24588 2 Decal, Gravely Logo

31 180024 2 Bolt, Hex; 1/4-20 x 1-1/4

iz 10640 2 Sirap, Fuel Tank

aa T354 1 Yalve and Strainer

34 T216 2 Clamp, Fuel Hase

35 21134 210 Line, Fual 50 QD x 25 ID % Bulk Length

a8 21489 1 Bracket, Fus Line

a7 180122 2 Bolt, Hex; 3/8-16 x 1

38 120382 2 Washer, Lock; 3/8 5P

ag 11982 1 Bar, Right Handle

40 10658 1 Bar, Ledt Handle

41 10671 2 Grip, Hand

42 24566 2 Decal, Model 5265, Commercial
24587 2 Decal, Model 5665; Commercial
24583 2 Decal, Model 5260
24584 2 Dacal, Model 5460
24582 F Decal, Moded 5645, Commercial
24585 2 Decal, Model 5660

43 325 1 Decal, Side Stripes Commiercial
3183 1 Dwecal, Side Stripes Consumer

44 11898%9 1 Decal. Electrical System Warning

45 12117 2 Pivol, Hood

46 10697 1 Decal, Comm. Front

47 10644 1 Weldment, Grille

48 10405 1 Caotter, Hair Fin

43 120395 1 Washer, Flat, 469 x 938 x 065

50 13457 1 Handie, Adjusting

51 24834 1 Stand, Weldment

52 180018 1 Baolt, Hex; 1/4-20 x 625

53 180134 1 Bolt, Hex, 3/8-16 x 2-1/2

54 10896 1 Brace, Instrument Panei

RS 10684 1 Retainer, 2-Speed Control

MOTE: ltem Mumbers 52 through 55 Pertaing 1o Tractor Models
5845, 5765, 5665, 5260, 5460 and 5660

11



CONTROLS

12




ITEM NO. PART NO. QTY.

o =4 O N fe L3 B -

s g i

24

YEREBR

124829
121224
120384
21383
21384
21506
20269
120238
10677
10932
423664
10683
20267
20268
10672
10670
10665
27223
177923
18maz2
1203096
10666
11985
483670
190254
20541
10667
B2G0
21081
43GTIE
21103
21186
21082
21080
124025
10696
419455
1860067

L e e i N R e e L L -

DESCRIFTION

Jam; 3/8-16 Heax

Fin, Cotier; 094 x 1.000

Washer, Flat; 406 x 812 x 065
Assembly, Hi-Lo Lever

Assembly, Fwd-Rev Lever

Spring. Fwd-Rev Neutral Return
Rod, Gontral Extension

Mut, Jarm; 1/2-13

Lewer, Actuating Shalt

Rad, Altachment

Pin, Spring: 084 x 688

Handle; Rubbér Shifter

Rod, Fwd-Rev Control

Rod, Hi-Lo Control

Pin, Glevis; 375 x 1.250

Knob, Contral

Rod, Shifter

Mut, Jam; 7/16-20 Hex

Pin, Cotter; 125 x .750

Baolt, Hex; 1/2-13 x 3-1/2

Washer, Flat; 500 x 1.082 x 095
Support, Hi-Lo Shilter Rod
Support, Forward-Reverse Shifter Rod
Pin, Spring: 1/4 x 1-1/8

Mut, Lock; 10-24 Washer Inser

Mt

Pivot, Handle Lever

Clip. Conduit

Decal, Gear Shilt

Screw, Mach; 10-24 x 1-1/2 Pan HD
Lever, Throttle Conftred; & H.P.
Lever, Throttle Contred; 10 & 12 HP
Dacal, Thrattle

Decal, Fwo-Rev

Mut, Jam; 3/8-24 Hax

Contral, Choke

Mut, Lack 5/16-18 Hex HD Washar Insart
Bolt, Hex 5/16-18 » 2,00

WOTE: Item Mumbers 9 and 11 Pertains 1o Tractor Models
5240, 5845, 5260, 5480, 5680, 5265 and BEES

13




14

REMOTE AIR CLEANERS FOR MODELS

ITEM NG}, PART NOQ. QTY

5265, 5645 AND 5665

R =i oo i LY BD ==

21324
24355
43GT 06
21229
24823
21245
113693
436762
21233
S5E004
180122
21234
21337
21335
21334
21332
21333
21331
21330
10905
18454
21472
120392
21338
180123
T03BT7

T e O T T 0 S L S

DESCRIPTION

Gasket, Air Cleaner Elbow

Elbow, Air Cleanar

Screw, Mach; §-32 x 2-3/4 Pan HD
Gagkel, Air Cleanar Elbow

Elbow, Air Cleaner

Clamp, 2.25 Dia. Hose

Washer, Copper; 219 x 500 x 048
Screw, Mach; 10-32 x 3 Pan HD
Hose, Air Cleaner

Mut. Lock; 3/8-16 Washer Insart Hex
Boli, Hex: 3/8-16 x 1

Bracket, Air Cleaner to Tractor
Brachket, Air Cleaner

Unioader, Dust

Clamp, Air Cleaner

Heousing, Lower

Filter, Elemant

Housing, Upper

Bolt, Special Alr Cleaner

Washer, Sealing

Mut, Lock; 1/4-20 Washer Ingert
Support, Remate Air Cleaner
Washer, Flat, 281 x 625 x 085
Gasket, Air Cleaner

Bolt, Hex; 3/8-16 x 1-1/8

Plug. Pipe; 1/8 in. 30 HD Stesl

NOTE: Circte "A" Pertaing to Tractor Model 5265




ENGINE AND EXHAUST SYSTEM

ITEA NO. EART HO.
1 180149
2 180121

180122

3 131099
] 131100
5 148238
10731

& 1203985
7 10635
] 14732
15718

9 124546
10 24662
24633

24634

24833

11 EEERS
12 1852
13 160515
14 120375
13 18521
16 10866
17 10865
18 Bazv
1% 24660
21042

24661

24639

20 17838
21 159920
22 15453
23 190254
4 21aBD
25 180147

orY.

2
4
L
4
q
1
1
1
1
1
1
2
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
1
2

DESCRIPTION

Bolt, Heax; 7/16=14 = 1=1/2

Balt, Hexp 3/8-16 x 778, 8 M.P,

Bolt, Hex: 3/8-16 x 1, 10 & 12 H.P.
Washer, Lock; 3/8 5P Heavy

Washer, Lock; T7/le SP Heavy

hdapter, Engine; 8 H.P.

Adapter, Englne; 10 & 12 H.P.

Washer, Flat; .469 x 938 x 063

Gasket, Chassis to Adapter

Gasket, Engine to Adapter, 10 & 12 H.P.
Gasket, Engine to Adapter, 8 H.P.

Xey, Woodruffy 57312 x 5/8 Hard

Engine; 12 H.P. 2-Wheel Electric Commercial
Engine, 10 H.P. I-Wheel Electric Consumer
Engine, 12 H.P. 2-Wheel Manual Commercial
Engine, 12 H,P. 2-Wheel Electrie Consumer
Clip, Spoed

Bracket

Screw, Mach; L/d=20 x 1,2 Pan HD C=Recess
Wut, Hex: 1/4-20

hdapter, Conduit

Hut, Condeit; 1 Pipe

Tuba, Muffler ¥Xohler 236347 10 & 12 H.P.
Huffler, 10 & 12 H.P.

Engine, B H.F. 2=-Wheal Manual Commercial
Engine; B8 H.P. 2-Whoel Manuoal ConsSomer
Engine, 8 H.F. I-Wheel Electric Commercial
Engine, 8 H.F. 2Z-Wheel Electric Consumer
Gear, 10412 OF 21/30 Taath

Screw, Mach; l0-24 x 1/2 Pan HD C-Recess
Clip

Hut, Lock; 10-24 Washer Insert

Bracket, Fugl Line

Bolt, Hex: 7/16-14 x 1-1/4

WOTE: Cirele "A" Pertaine &o 8 H.P.

15




ELECTRIC SYSTEM
5265 AND 5665

ITEM NO. PART NO. QTY. DESCRIFTION
1 1644 1 Weldment, Grille
2 12894 2 Balt, Hold=-Down
3 446354 2 Washer, Flat; 5716 x 7/8 = .0G5
4 10633 1 Clanp, Battery Hold=-Down
5 10413 2 Mut,; Wing; 1/4=20 Washer Insert
& 6980 1 Cable, Negative Battery
T 7274 1. Battery, 12V
2] 1B0042 2 Bolt, Hex; 1/4-20 x 1-3/4
9 180020 2 Bolt, Hexy 1/4-20 x 374
10 18009 1 Regqulator, Rectifier
11 120375 4 Kut, Hex; 1/4=20
12 21368 1 Cable, Positive Battery
13 7277 1 Switch, Mag; Delco 1466, Prestolite 2017811
14 G981 1 Cable, Mag Switch to Starter
15 19223 1 Switch, Ignition; Indak J463-A
16 13667 1 Washer, Lock; 9/16 Int. Tooth Indak 85013
17 L9666 1 Mut, Jam; 9/16-24 Indak 83024
18 18570 1 Fey, Ignition Switch
19 28745 1 Asgambly, Instrument Panel: Commercial
20 14393 1 Fuse, 30 AMP Acc-30
21 24760 1 Harness, Wiring; 5000 Series 15 AMP
22 10629 5 Tie, Cable
23 2l4al4 1 Hourmeter
24 21425 2 Wire, Instrument Panal
1s 28 21848 1 Gauge, Ammeter

*



ELECTRIC SYSTEM
5260, 5460 AND 5660

ITEM NO. PART NO. OTY. DESCRIPTION
1 10644 1 weldment, Griile
2 12684 2 Boit, Hold-Down
3 446354 2 Washer, Flat; 518 x 7/8 x 085
4 10633 1 Clamp, Battery Hold=-Down
5 10413 2 Mut, Wing; 1/4-20 Washer Insert
] G980 1 Cable, Megative Battary
7 7274 1 Battery, 12V
B 180042 2 Bolt, Hex: 1/4-20 x 1-3/4
] 18585 1 Mut, Jam; 5/8-32
10 18586 1 Washer, Lock: 5/8 Int. Tooth
1 120375 2 Mut, Hex; 1/4-20
12 21368 ] Cable, Positive Battery
13 7T 1 Switch, Magnelic
14 B3E1 1 Cable, Magnetic Switch to Starter
15 19223 1 Switch, Ignition
16 19667 1 Washer, Lock; 916 Int. Tooth
17 19666 1 Mut, Jam; 8/16-24
18 18570 1 HKey, lgnition Switch
19 24744 1 Pangl, [nstrument
20 24658 1 Fuse, 3 AMF; 3 AGS
H 24759 1 Harness, Wiring; 5000 Series 3 AMP
22 10629 5 Tig, Cable
23 21104 1 Switeh, Ignition

MOTE: Circle “A” Pertaing to All Manual S1an Tractors



4-—I|l

WIRING DIAGRAM
2260, 5460 AND 5660

TRACTOR
GRILL WELDMENT

12 ¥ BATTERY

mro :@ @-

IGHITION -
SWITCH e
]

SOLENOQID
SWITCH

RED:

ENGINE ‘

STARTER
MOTOR

LIGHT BLUE

i'._—'_\*"l'rfi-ﬂib -

]

e o
A h‘i
; \42:::"_ | enging oNITIoN
1 —_— '
e

WIRING DIAGRAM
5265 AND 5665

12 v BATTERY

EFD AKMDWHITE
] E-lﬂ REGUI.ATOR
| RECTIFI nni ]
BEIWN
i -‘ PURPLE

IGHITION
SWITCH S
(]

—“m

SOLENSID
SWITCH

ENGINE —
|-. | STARTER

| 1 i MOTOR

I

Crink @ [LIF

INGIHI IGNITII}N
HOUR

METER —_—




